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1. Client
o Name : JTECH Global Enterprises Inc
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2. Sample Description
o Product item : NoQ Transmitter
o Model name : NQTX
o Manufacturer etc. : Lee Technology Korea Co., Ltd.
3. Date of test : 2024.06.03 ~ 2024.06.10

4. Location of Test : M Permanent Testing Lab [0 On Site Testing
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5. Test method used : Part 90 & RSS-119(Issue 12)
6. Test result : PASS
The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
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Date

Test Report No.

Revision History

2024.06.17

KES-RF240328

Initial

2024.07.25

KES-RF240328-R1

1. Applicant company name changed :

JTECH an HME Company -> JTECH Global Enterprises Inc
2. Applicant company address changed :

1400 Northbrook Parkway Suite #320 Suwanee , GA USA
30024 -> 1965 Evergreen Blvd, Ste 300, Duluth, Georgia
30096, United States

3. Applicant FCC ID & IC Number changed :

FCC ID : WDC-NQTX -> 2BHHL-NQTX

IC Number : 7752A-NQTX -> 32791-NQTX

This report shall not be reproduced except in full, without the written approval of KES Co., Ltd. This document may be altered or revised by
KES Co., Ltd. personnel only, and shall be noted in the revision section of the document. Any alteration of this document not carried out by

KES Co., Ltd. will constitute fraud and shall nullify the document.

Use of uncertainty of measurement for decisions on conformity (decision rule):

B No decision rule is specified by the standard, when comparing the measurement result with the
applicable limit according to the specification in that standard. The decisions on conformity are made
without applying the measurement uncertainty(“simple acceptance” decision rule, previously known as

“accuracy method”).

[1 Other (to be specified, for example when required by the standard or client)
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1. General information

Applicant:
Applicant address:
Test site:

Test site address:

Test Facility

FCC Rule part(s)

IC Rule part(s)
FCCID

IC Number

Test device serial No.:

JTECH Global Enterprises Inc

1965 Evergreen Blvd, Ste 300, Duluth, Georgia 30096, United States
KES Co., Ltd.

[ ] #3002, #3503, #3701, 40, Simin-daero365beon-gil,

Dongan-gu, Anyang-si, Gyeonggi-do, 14057, Republic of Korea

X] 473-21, Gayeo-ro, Yeoju-si, Gyeonggi-do, Korea

FCC Accreditation Designation No.: KR0100, Registration No.: 444148
ISED Registration No.: 23298

Part 90
RSS-119(Issue 12), RSS-GEN(Issue 5)
2BHHL-NQTX
32791-NQTX
X Production [] Pre-production [] Engineering

1.1. EUT description

Equipment under test
Frequency range
Model

Type of emission
Channel separation
Rated power
Antenna specification

Power source

NoQ Transmitter

450.025 Mz ~469.975 MW

NQTX

9K86F1D

12.5 ki

20.0 dBm

Spring Antenna // -18.55 dBi

AC 120 V Adapter (Output : DC 5V)

H/W Version 1.01
S/W Version V-03
KES-QP16-F01(00-23-01-01) KES Co., Ltd.
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1.2. Test frequenc
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Low channel Middle channel High channel
Frequency (Mk) 450.025 457.575 469.975
1.3. Information about derivative model
N/A
1.4. Accessory information
Equipment Manufacturer Model Serial No. Power source

1.5. Device modifications

N/A

1.6. Test configuration
The JTECH Global Enterprises Inc // NoQ Transmitter // NQTX // FCC ID : 2BHHL-NQTX // IC : 32791-

NQTX was tested per the guidance of ANSI C63.4-2014, TIA-603.E-2016, FCC CFR 47 Part 90, RSS-119
Issue 12, RSS-Gen Issue 5 was used to reference the appropriate EUT setup for radiated spurious

emissions testing

1.7. Measurement results explanation example
For all conducted test items :

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the spectrum
analyzer reading level is exactly the EUT RF output level.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=0.76 + 20.00 = 20.76 (dB)

1.8. Measurement Uncertainty

Test Item Uncertainty
Uncertainty for Conduction emission test 2.22 dB ( SHIELD ROOM #6 )
Uncertainty for Radiation emission test Below 1 Gtz 4.04 dB (SAC #6 )
(include Fundamental emission) Above 1 (i 532 dB (SAC#5)

Note. This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2.

KES-QP16-F01(00-23-01-01)
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2. Summary of tests
RO 17 Section in
FCC Part 90 Parameter Test results
RSS-119 & Gen
& Part 15
90.205 RSS-119 5.4 RF output power Pass
90.209 RSS-fzn34.6.1, Bandwidth limitation Pass
90.210(d) RSS-119 5.8.3 Emission mask Pass
90.210(d) RSS-119 5.8.3 Conducted spurious emissions Pass
90.213 RSS-119 5.8.3 Frequency stability Pass
90.214 RSS-119 5.9 Transient frequency behavior Pass
90.210(d) RSS-119 5.8.3 Radiated spurious emissions Pass
15.207(a) RSS-Gen 8.8 AC Conducted emissions Pass
*N/T is Not Tested.
KES-QP16-F01(00-23-01-01) KES Co., Ltd.
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3. Test results
31 RF output power

Test setup

EUT Attenuator Spectrum analyzer

Test procedure
1. The transmitter output was connected to the spectrum analyzer through an attenuator
2. Use the following spectrum analyzer setting

Span =2 Mk

RBW =100 ki

VBW =100 kI (= RBW)

Sweep = auto

Detector function = peak

Trace = max hold

Limit

According to FCC 90.205(h) 450 ~ 470 M&. (1) The maximum allowable station effective radiated pow
er (ERP) is dependent upon the station's antenna HAAT and required service area and will be author
ized in accordance with table 2. Applicants requesting an ERP in excess of that listed in table 2 mus
t submit an engineering analysis based upon generally accepted engineering practices and standards
that includes coverage contours to demonstrate that the requested station parameters will not produce
coverage in excess of that which the applicant requires.

Table 2. 450 ~ 470 Miz—Maximum ERP/Reference HAAT for a Specific Service Area Radius

Service area radius (km)

3 8 13 16 24 32 404 48* 644 80*
Maximum ERP (W)’ 2 100 2500 | 2500 | 2500 | 2500 | 2500 | 2500 | 2500 | 2500
Up to reference HAAT (m)® 15 15 15 27 63 125 250 410 950 2700

"Maximum ERP indicated provides for a 39 dBu signal strength at the edge of the service area per FCC Report R-6602,
Fig. 29 (See §73.699, Fig. 10 b).

’Maximum ERP of 500 watts allowed. Signal strength at the service area contour may be less than 39 dBu.

3When the actual antenna HAAT is greater than the reference HAAT, the allowable ERP will be reduced in accordance
with the following equation: ERPailow=ERPmax* (HAATret/ HAAT actual)?.

“Applications for this service area radius may be granted upon specific request with justification and must include a
technical demonstration that the signal strength at the edge of the service area does not exceed 39 dBu.

KES-QP16-F01(00-23-01-01) KES Co., Ltd.
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RSS-119 54

The output power shall be within £1 dB of the manufacturer’s rated power listed in the equipment sp
ecifications.

The transmitter output power limits set forth in Table 2 will come into force upon the publication of Is
sue 12 of this standard and will apply to newly certified equipment.

Table 2 — Transmitter Output Power

Frequency Bands (MHz) Transmitter Output Power (W)
Base/Fixed Equipment Mobile Equipment
27.41-28 and 29.7-50 300 30
72-76 No limit 1
138-174 110 60
217-218 and 219-220 110 30*
220-222 See SRSP-512 for ERP 50

limit
406.1-430 and 450-470 110 60
768-776 and 798-806 See SRSP-511 for ERP 30

limit 3 W ERP for portable

equipment

806-821/851-866 and 821- 110 30
824/866-869
896-901/935-940 110 60
929-930/931-932 110 30
928-929/952-953 and 932- 110 30
932.5/941-941.5
932.5-935/941.5-944 110 30

*Equipment is generally authorized for effective radiated power (ERP) of less than 5 W.

KES-QP16-F01(00-23-01-01) KES Co., Ltd.
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Average Peak Peak
FEEETE (L) Output power(dBm) | Output power(dBm) | Output power(W) AU e ET )

450.025 20.87 20.92 0.122
457.575 20.70

20.80 0.117 20.0
469.975 20.39 20.45 0.109

Test results

Low channel Middle channel

Spectrum T | [specrum |G 2
Ref Level 30.00 dBm ® RBW 100 kHz Ref Level 30.00 dBm ® RBW 100 kHz
Att S50de  SWT 18.9 ys @ VBW 100 kHz Mode Auto FFT

Att S0dB  SWT 18,9 ps @ VBW 100 kHz Mode Auto FFT
TDF TOF
(@ 1Pk Max

[@ 1Pk Max

m1[1] 20.92 dBm|

M1[1] 20.80 dBm)|
450.01920 MHZ| mit
20 2

w0 \ j: y \ e
b R . 71N
_ . )

-30 -30
-40 -40
-50 -50
-60 di -60 di
CF 450.025 MHz 691 pts Span 2.0 MHz CF 457.575 MHz 691 pts Span 2.0 MHz
i T i T
( N T e G wa o | ) P T

High channel

Spectum | [iEnssmonReml] &l
Ref Level 30.00 dBm ® RBW 100 kHz

Att

S0de  SWT 18.9 pys @ VBW 100 kHz Mode auto FFT

TOF
[@ 1Pk Max
J mM1[1] 20.45 dBm)|
M1 469.97790 MHz|
20d

) / Blank

CF 469.975 MHz 691 pts Span 2.0 MHz
NI

| Measuring...  QRRRRANLD W

ST
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3.2 Bandwidth limitation

Test setup
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EUT

Attenuator

Spectrum analyzer

Test procedure

1. The transmitter output was connected to the spectrum analyzer through an attenuator

2. Use the following spectrum analyzer setting
Span =50 Kklz
RBW =300 Hz
VBW =300 Hz (= RBW)
Sweep = auto
Detector function = peak
Trace = max hold

3. Mark the peak frequency and -20 dB(Upper and lower) frequency.

Limit
N/A

KES-QP16-F01(00-23-01-01)

KES Co., Ltd.
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Frequency(Mk) 20 dB bandwidth (kiz) OBW (kiz)
450.025 10.28 9.86
457.575 10.28 9.86
469.975 10.28 9.86
KES-QP16-F01(00-23-01-01) KES Co., Ltd.
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20 dB bandwidth
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Low channel

Middle channel

JL J Measuring...

Spectrum (x) Spectrum (x)
Ref Level 30.00 dBm ® RBW 300 Hz Ref Level 30.00 dBm ® RBW 300 Hz
S0dB  SWT 6.3ms @ VBW 300 Hz Mode Auto FFT S0dB  SWT 6.3ms @ VBW 300 Hz Mode Auto FFT
TOF TOF
[@ 1Pk Max [@ 1Pk Max
AN M1[1] 20.71 dBm M1[1] 20.53 dBm
oo 4 450.02027050 MHz| oo 457.57026550 MHz|
dB 20.00 dB)| dB 20.00 dB)|
0 WA 10.284000000 kHz| 0 LB 10.279000000 kHz|
\:\I/ \A{/ factor 43759.4] \z\,/ \'\//“ factor 44515.2]
od od
-10d \\ -10d \
-20d I/ \\ -20d \
-30d / \\ -30d \\
-40d ) \J"/\M -40d
WWM A A ] WWW‘W\/\/"‘V NN VAN A P,
-60 d -60 d
CF 450.025 MHz 10001 pts Span 50.0 kHz CF 457.575 MHz 10001 pts Span 50.0 kHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result Type | Ref | Trc | Y-value |__Function Function Result
M1 1 450,0202705 MHz 20,71 dBm nd8 down 10.284 kHz ML 1 20,53 dBm nd8 down 10.279 kHz
T1 1 450.0196155 MHz 0.67 dBm nde. 20.00 dB T1 1 0.52 dBm nde. 20.00 dB
T2 1 450.0298995 MHz 0.66 dBm Q factor 43759 T2 1 0.53 dBm Q factor 44515
. () . B 9% [
il | Measuring... pricic ] i ] Measuring... L] 045510PM )
Spectrum :%n
Ref Level 30.00 dBm ® RBW 300 Hz
Att S0dB  SWT 6.3ms @ VBW 300Hz Mode Auto FFT
TOF
[@ 1Pk Max
Ve 20.40 dBm)
e Y 469.97924960 MHZ|
dB 20.00 dB|
10d o [BwW 10.284000000 kHz|
i WW factor 45700.2]
od /
-10d / \
-20d / \\
a0 Blank
M/ §
s T A Vo R ke
60 d
CF 469.975 MHz 10001 pts Span 50.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result
ML 1 469.9792496 MHz 20,40 dBm nd8 down 10.284 kHz
TL 1 469.9696205 MHz 0.33 dBm nde. 20.00 dB
T2 1 469.9799045 MHz 0.39 dém Q factor 45700
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Low channel

Middle channel

Spectrum2  ® (x) (x) Spectrum2  ® (x) (x)
Ref Level 30.00 dBm ® RBW 300 Hz Ref Level 30.00 dBm ® RBW 300 Hz
Att 45d8  SWT 6.3ms @ VBW 300 Hz Mode Auto FFT Att 45d8  SWT 6.3ms @ VBW 300 Hz Mode Auto FFT
TOF TOF
[@ 1Pk Max [@ 1Pk Max
M1[1] 20.66 dBm| M1[1] 20.49 dBm|
M1 450.02925460 MHZ| M1 457.57924460 MHZ|
20d \ /'X“LL Bw 9.859014099 kHz| 20di \ /'Tc: Bw 9.864013599 kHz|
10d T LJ\'\'/ Wﬁ_‘ 10 T Vn\\r/ \ﬂr/'\" B
od / od /
-10d J \ 10d / \
-20d ‘/ \ -20d / &
-30d /} \ -30d / \\
-40d 40 d
ABALA, w0 N o Aj \/‘/\A‘\J\-\/\M/f AV » Jos, ‘/""\j \f/\'\\n DTN
-0 AR Aoy ¥ A Y = e L v AAAN DA
60 d 60 d
CF 450.025 MHz 10001 pts Span 50.0 kHz CF 457.575 MHz 10001 pts Span 50.0 kHz
i T

Measuring...

] J

oassaton

High channel

Ref Level 30.00 dém
Att 45 dB
TDF

Spectrum 2

®

(=]

@ RBW 300 Hz

SWT 6.3ms @ VBW 300 Hz Mode Auto FFT

[@ 1Pk Max

m1[1]
M1

/‘l’m Bw
A a s

469.97925460 MHZz

20.30 dBm|

9.864013599 kHz|

T

WW/V\/

CF 469.975 MHz

10001 pts

7
JL

J Measuring...

Span 50.0 kHz

T ]

Blank
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